



## Batavia Exports International

5-6 commerce Avenue, Paud road, Pune 411029. India

Tel: +91-20-25460181 / 25431631 Fax: +91-20-25434766 Email: info@bataviaexports.com

Product	Presentation	Strength
<b>Anthelmintics</b>		
Albendazole	Tablets	400mg
Furazolidone	Tablet	100mg
Mebendazole	Tablets	100mg
<b>Cardiovascular Drugs</b>		
Adenosine	Inj	30mg/10ml
Amiodarone Concentrate	Inj	150mg / 3ml
Amlodipin	Tablets	2.5mg, 5mg, 10mg
Aprotinin	Inj	50,000iu
Atenolol	Tablets	25mg, 50mg, 100mg
Calcium Dobesilate Monohidrate	Caps	500mg
Clopidogrel	Tablets	75mg
Digoxin	Inj	0.5mg/2ml
Diltiazem	Tablets	30mg, 60mg, 90mg, 120mg, 180mg
Dopamine HCl	Inj	250mg
Enalapril Maleate	Tablets	2.5mg, 5mg, 10mg
Enoxaparin	Inj	PFS 0.2/0.4/0.6 and 0.8ml (10mg/0.1ml)
Ethamsylate	Inj	250mg/2ml - 2ml
Ethamsylate	Tabs	250mg, 500mg
Heparin	Inj	25000iu, 50000iu
Heparin Sodium	Inj	25000 IU/5ml - 5ml, 50000IU/ml - 5ml
Irbesartan	Tablets	150mg, 300mg
Labetalol	Inj	20mg/4ml, 100mg/20ml
Lisinopril	Tablets	2.5mg, 5mg, 10mg
Losartan	Tablets	25mg, 50mg
Methyldopa	Tablets	250mg
Metoprolol I.P	Comp	200mg
Nifedipine	Sr tablets	10mg, 20mg, 30mg
Nifedipine Extended Release	Tabs	30mg, 600mg
Nitroglycerine	Capsules	2.5mg, 6.5mg
Phentolamine	Inj	10mg/ml
Phenyleperine HCl	Inj	10mg
Propranolol	Tablets	10mg, 40mg, 80mg
Protamine Sulfate	Inj	50mg/5ml
Ramipril	tab/cap	1.25mg, 2.5mg, 5mg
Sodium Nitropruside	Inj	50mg
Streptokinase	Inj	750000 IU, 1500000 IU
Telmisartan	Tabs	20mg, 40mg
Tranexamic Acid	Inj	100mg/ml - 5ml
Tranexamic Acid & Ethamsylate	Inj	2ml/3ml/5ml
Urokinase	Inj	250000 IU, 5,00,000 IU, 750000 IU
Verapamil	Inj	5mg/2ml
<b>Antiemitics and Antinauseants</b>		
Granisetron (as HCL)	Inj	3mg/3ml - 3ml
Metoclopramide	Tablets	10mg
Metoclopramide Hydrochloride	inj	5mg/ml, 10mg/ml, 5mg/2ml
Ondansetron	tablets	4mg, 8mg
Ondansetron	Inj	2mg/ml - 2ml/4ml
Prochloroperazine Masylate	Inj	12.5mg/ml - 1ml

Promethazine Hydrochloride	Inj	25mg/ml - 2ml
<b>Anti Microbial</b>		
Fluconazole	Capsule	150mg, 200mg
Fluconazole	Inj	2mg/ml - 100ml
Griseofulvin	Tablets	125mg, 250mg, 500mg
Ketoconazole	Tab	200mg, 400mg,800mg
Metronidazole	Tablets	200mg, 400mg
Metronidazole	Inj	5mg/ml - 100ml
Secnidazole	Tablets	500mg,1gm
Terbinafine	Tablets	125mg, 250mg
Tinidazole	Tablets	300mg, 500mg,1gm
<b>Antimalarials</b>		
Artemether	Inj	80mg/ml - 1ml
Chloroquine Phosphate	Inj	40mg/ml - 5ml/30ml
Itraconazole	Capsule	100mg
Mefloquinhydrochloride	Tablets	250mg
Quinine Dihydrochloride	Inj	0.3g/ml - 2ml
Sulfadoxin+pyrimethamine	Tablets	500+25mg,1000+50mg
<b>Antiviral</b>		
Aciclovir	Injection	250mg/10ml
Aciclovir	Tablets	200mg, 400mg, 800mg
<b>Oncology</b>		
Vinblastine sulphate	Inj	10ml
Vincristine Sulphate	Inj	1mg/vial
Bleomycin	Inj	15mg, 30mg
Carboplatin	Inj	150mg/15ml, 450mg/45ml
Cisplatin	Inj	10mg/ml, 50mg/ml, 10mg/10ml, 50mg/50ml
Cyclophosphamide	Inj	200mg,500mg,1gm
Dacarbazine	Inj	100mg/vial, 200mg/vial, 500mg/vial
Doxorubicin hcl	Inj	10mg/vial, 50mg/vial
Epirubicin hcl	Inj	10mg/5ml, 50mg/25ml
Etoposide	Inj	100mg/5ml
Flutamide	Capsules	125mg
Gemcitabine	Inj	200mg, 1g
Hydroxyurea	Capsules	500mg
Ifosfamide	Inj	1gm
Methotrexate	tablets	2.5mg
Methotrexate	Injection	15mg/3ml, 50mg/2ml,15mg/ml,50mg/ml
Paclitaxel	Inj	30mg/5ml, 100mg/16.7ml
<u>Amifostine</u>	Inj	500mg
Capcetabine	Caps	
Chlorambucil	Tabs	2mg, 5mg,
Cyclophosphamide	Tabs	50mg
<u>Cytarbine</u>	Inj	200mg, 500mg
Dactinomycin (Lyophilized)	Inj	0.5mg
<u>Di-Sodium Pamidronate</u>	Inj	30mg, 60mg,90mg
Docetaxel	Inj	20mg, 80mg, 120mg
Etoposide	Caps	50mg, 100mg
Flurouracil	Amps	250mg, 500mg
Gefitinib	Tabs	250mg
<u>Granisetron</u>	Inj	3mg
Granisetron	Tabs	1mg, 3mg
Imatinib mesylate	Caps	100mg
Letrozole	Tabs	2.5mg
Leucovorin	Inj	3mg/ml, 15mg/ml, 50mg/ml
Leuprolide acetate	Amp	1mg/0.5mg
Mesna	Inj	200mg, 400mg

Oxaliplatin	Inj	50mg, 100mg
Tamoxifen	Tab	10mg, 20mg
Thalidomide	Caps	50mg, 100mg
Temozolamide	Caps	100mg, 250mg,
Vinblastin (Lyophilized)	Inj	10mg
Vincristin (Lyophilized)	Inj	1mg
5-Flourakit	inj	250mg/10ml, 500mg/10ml
Doxorubicin Hydrchloride	Inj	10mg/ml - 5ml
Etoposide	Inj	100mg/5ml
Paclitaxel	Inj	6mg/ml
<b>Anti Diarrheal</b>		
Loperamide	Capsules	2mg,
<b>Antibiotics</b>		
Amoxicillin	Tablets	125mg, 250mg, 500mg
Amoxicillin + clavulanic acid	Tablets	500mg + 125mg, 250mg + 125mg
Ampicillin	Capsules	250mg, 500mg
Ampicillin + cloxacillin	Capsules	250mg + 250mg, 125mg + 125mg
Azithromycin	Tablet/capsules	250mg, 500mg
Cefadroxil	Capsules	250mg, 500mg
Cefazolin	Inj	500mg, 1gm
Cefexime	Inj	0.5gm, 1gm
Cefoperazone	Inj	250mg, 500mg, 1gm, 2gm
Cefotaxime	Inj	125mg,250mg,500mg,1gm
Cefotaxime & Sulbactam for	Inj	375mg,750mg,1500mg
Cefpotaxime & sulbactam	Inj	1gm,2gm
Cefpotaxime Sodium	Inj	
Ceftazidime	Inj	250mg, 500mg, 1gm
Ceftriaxone	Inj	250mg, 500mg,1000mg
Cefuroxime	Inj	250mg, 500mg,750mg
Ciprofloxacin	Tablet	250mg, 500mg, 750mg
Clarithromycin	Tablets	125mg, 250mg, 500mg
Clindamycin	Inj	300mg,2ml
Cloxacillin	Capsules	250mg, 500mg
Erythromycin	Tablet	100mg, 250mg, 500mg
Gatifloxacin	Inj	10mg/ml - 40ml/100ml
Levofloxacin	Tablets	250mg, 500mg
Nalidixic acid	Tablets	500mg,50mg
Norfloxacin	Tablet	200mg,400mg,800mg
Ofloxacin	Tablets	100mg, 200mg, 400mg
Ofloxacin	Infusion	100ml 200ml/100ml -100ml
Pipracillin + Tazobactam		4.5mg
Roxithromycin	Tablets	75mg, 150mg,300mg
Sparfloxacin	Tablets	100mg,200mg,400mg
Vancomycin	Inj	500mg, 1gm
Anikacin Sulphate	Inj	500mg/2ml - 2ml
Clindamycin Phosphate	Inj	150mg/ml
Gentamycin	Inj	80mg/2ml - 2ml
Netilmicin(as sulfate)	Inj	50mg/2ml - 2ml
Acetazolamide	Tab	250mg
Amikacin Sulphate	Inj	100mg/2ml
Gentamicin Sulphate	Inj	2ml, 20/40/60/80mg
<b>Corticosteroids</b>		
Dexamethasone	Inj	4mg/ml
Betamethasone	Tablet	0.5mg, 1mg
Hydrocortisone Sodium Succinate	Inj	100mg
Methyl Prednisolone Sodium Succinate	Inj	40mg, 80mg,125mg, 250mg, 500mg, 1gm
<b>Anti Ulcerants</b>		

Omeprazole	Capsule	10mg, 20mg
Pantoprazole	Tablets	40mg
Rabeprazole	Tablets	10mg, 20mg
Ranitidine	Tablets	75mg,150mg,300mg
Cimetidine	Tablet	200mg, 400mg
<b>Analgesics &amp; Antipyretics</b>		
Ibuprofen	Tablets	200&400mg
Indomethacin	Capsules	25mg, 50mg, 75mg
Keterolac Tromethamine	tablets	10mg
Keterolac Tromethamine	Injection	30mg/ml
Paracetamol	Inj	500mg, 150mg, 75mg
Paracetamol	Infusion	1gm / 100ml
Diclofenac Sodium	Inj	75mg/3ml
Mitomycin	Inj	2mg, 10mg
Nimesulide	Tablets	50mg, 100mg
Paracetamol	Tablets	500mg, 650mg
Rofecoxib	Tablets	12.5mg,25mg,50mg
Valdecoxib	Tablets	10mg, 20mg
Tramadol	Tablets	50mg, 100mg
Diclofenac Sodium	Inj	25mg/ml - 3ml
Tramadol Hydrochloride	Inj	50mg/ml - 2ml
Triamcinolone acetonide	Inj	40mg/ml
Diclofenac Sodium and Paracetamol	Inj	2ml/3ml
<b>Anti - Histaminic</b>		
Cinnarizine	Tablet	25mg, 50mg, 75mg
Chlorpheniramine Maleate I.P	Inj	10mg/ml - 2ml/10ml
Pheniramine Maleate I.P	Inj	22.75mg/ml - 2ml
Adrenaline Tartrate	Inj	0.1%w/v - 1ml
Betamethasone Sodium Phosphate	Inj	4mg/ml - 2ml
Dexamethasone Sodium Phosphate	Inj	4mg/ml - 2ml
Hydrocortisone Acetate	Inj	25mg/ml - 5ml
Promethazine Hydrochloride	Inj	25mg/ml - 2ml
<b>Anti-Anemia Drugs</b>		
Cyanocobalamin	Inj	500mcg/ml / 1000mcg/ml - 1ml
Methylcobalamin	Inj	500mcg/ml / 1000mcg/ml - 1ml
<b>Harmones</b>		
Nandrolone Decanoate	Inj	25mg/ml - 1ml
Nandrolone Phenylpropionate	Inj	25mg/ml - 1ml
Hydroxyprogesterone Caproate	Inj	250mg/ml - 2ml
Metroxyprogesterone Acetate Injectable Suspension	Inj	150mg/ml - 1ml/2ml
Progesterone	Inj	50mg/ml - 1ml/2ml
Allyloestrenol	Tabs	5mg
Bromocriptine Mesylate	Tabs	1.25mg, 2.5mg
Clomiphene Citrate	Tabs	25mg, 50mg, 100mg
Cyproterone Acetate	Tabs	50mg
Danozol	Caps	50mg, 100mg, 200mg
Fludrocortisone Acetate	Tabs	100mg
Hydroxyprogesterone Caproate (Depot)	Inj	250mg/ml, 500mg/2ml
Lactic Acid Bacillus Vaginal	Tabs	
Levothyroxine Sodium	Tabs	0.75mg
Medroxyprogesterone acetate	Tabs	2.5mg, 5mg, 10mg
Methimazole	Tabs	5mg, 10mg
Natural Micronised Progesterone (Oral / Vaginal)	Tabs	100mg/ml
Progesterone	Inj	50mg, 100mg,
Testosterone Cypionate	Inj	100mg/ml
Testosterone Propionate	Inj	25mg/ml, 50mg/ml
Tolbutamide	Tabs	500mg

<b>Antidotes</b>		
Atropine Sulphate	Inj	0.6mg/ml / 1.0mg/ml /1.2mg/ml - 1ml
<b>Antiulcer</b>		
Ranitidine Hydrochloride	Inj	25mg/ml - 2ml
<b>Iron Prepration</b>		
Iron Sucrose	Inj	20mg/ml - 5ml/2.5ml
Sodium Ferric Gluconate complex in sucrose	Inj	12.5mg/ml - 5ml
<b>Diuretics</b>		
Frusemide	Inj	10mg/ml - 2ml
Acetazolamide	Tabs	250mg
Amrinone	Inj	100mg
Milrinone Lactate	Inj	10mg/10ml
Spiroinolactone	Tabs	25mg, 50mg, 100mg
<b>Anti Asthematics</b>		
Aminophylline	Inj	25mg/ml - 10ml
Etofylline and Theophylline	Inj	2ml
Terbutaline Sulphate	Inj	0.5mg/ml - 1ml
Montelukast Sodium	tablet	4mg, 5mg, 10mg
Salmeterol	Inhalar	120MD
<b>Drugs Action ON Vascular Smooth Muscle</b>		
Hydralazine Hydrochloride	Inj	20mg/ml 1ml
<b>Drugs Used In Heart Failure</b>		
Adrenaline	Inj	1mg/ml - 1ml
Digoxin	Inj	0.25mg/ml - 2ml
Dobutamine Hydrochloride	Inj	250mg/5ml - 5ml
Dopamine Hydrochloride	Inj	12.5mg/ml - 20ml
<b>Anti Parkinsons</b>		
Procyclidine Hydrochloride	Inj	5mg/ml - 1ml
Trihexyphenidyl Hydrochloride	Inj	2.5mg/ml - 1ml
<b>Local Anaesthetics</b>		
Lidocaine Hydrochloride	Inj	1%w/v - 5ml/30ml/50ml
Bupivacaine	Inj	5mg/ml - 20ml
Bupivacaine in Dextrose	Inj	4ml
Ketamine Hydrochloride	Inj	50mg/ml - 10ml
Lidocaine Hydrochloride	Inj	2%w/v - 5ml/30ml/50ml
<b>Muscle Relaxants &amp; Chlororiestrace Inhibitors</b>		
Atracurium Besylate	Inj	10mg/ml - 2.5ml
Neostigmine Methyl Sulphate	Inj	0.5m/ml - 2ml
Pancuronium Bromide	Inj	2mg/ml - 2ml
Suxamethonium Chloride	Inj	100mg/2ml
Vecuronium	Inj	4mg/ml - 2ml
Dicyclomine Hydrochloride USP	Inj	300mg 1ml/2ml
<b>Vitamins</b>		
Calcium Gluconate	Inj	10% w / v - 10ml
Hydrosol Palyvitamin	Inj	2ml
Methylcobalamin	Inj	500mcg/ml - 1ml /2ml, 1000mcq/ml - 1ml
Vitamin B12, Vitamin D3 & Calcium	Inj	15ml/30ml
Niacinamide	Inj	50mg
Pyridoxine	Inj	50mg
Reboflavine	Inj	4.0mg

<b>Erectile Dysfunction</b>		
Sildenafil Citrate	Tab	25mg, 50mg, & 100mg
Tadalafil	Tab	10mg, 20mg
Vardenafil	Tab	10mg,
<b>Biological Products</b>		
Human Chorionic Gonadotrophin	Inj	1,000 IU, 2,000 IU, 5,000 IU, & 10,000 IU
Human Menopausal Gonadotropin	Inj	75 IU, 150 IU
Follicle Stimulating	Hormone	75 IU, 150 IU
<b>Vaccines</b>		
Recombinant Hepatitis B vaccines	Inj	10mcg / 0.5ml, 20mcg / 1ml, 100mcg / 5ml
Vi Capsular Polysaccharide Typhoid vaccine	Inj	0.5ml, 2.5ml
Tetanus vaccine	Inj	5ml
<b>Antiretrovirals</b>		
Efavirenz	Cap	50mg, 100mg, 200mg
Indinavir	Cap	333mg, 400mg
Lamivudine	Tab	100mg, 150mg
Lamivudine	Tab	150mg
Nelfinavir	Tab	250mg
Nevirapine	Tab	200mg
Nevirapine	Tab	200mg
Ribavirin	Cap	100mg,200mg
Zidovudine	Inj	200mg/20ml
Zidovudine	Tab	300mg
Zidovudine	Tab/Cap	100mg, 250mg & 300mg